SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470109G

EUT Mode 802.11ax HE80 484RU65

Plot on Channel 5985 MHz

Plot on Channel 6225 MHz

Spectrum ‘%‘ pectrum ‘%‘
Ref Level 14.59 dém  Offset 25.95 db Mode Auto FFT RefLevel 15.10 dBm  Offset 26.10 d® Mode Auto FFT
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CF 5.985 GHz 1001 pts pan 329.728 MHz | | CF 6.225 GHz 1001 pts pan 331.302 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -0.88 dBm RBW 1.000 MHz Peak Power -0.51 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range L Range U RBW Frequen: Power Abs Power Rel aLimit
-164.66% MHz | -123.648 MHz 1.000 MHz 582030 GHz -54,55 dBm -53.71 -1371dB -165.656 MHz | -124,272 MHz 1.000 MHz 5.06643 GHz 54,96 dbm 54,45 o -14.,45 db
-123.648 MHz -82.432 MHz 1.000 MHz 5.86152 GHz -53.44 dBm -52.56 dB -12.61 d8 -124.272 MHz -82.848 MHz 1.000 MHz 6.10189 GHz -55.18 dBm -54.68 db -15.01 d8
82,432 MHz | 42,216 MHz 1.000 MHz 5.94262 GHz -37.66 dBm -36.78 dB -16,74 dB 82,848 MHz | -42,424 MHz 1.000 MHz 6.16241 GHz -38.01 dBm 37,51 dB -17.47.dB
42,216 MHz | 41,216 MHz 1,000 MHz 5.94205 GHz -36.55 dBm -35,67 d -19,00 dB 42,424 MHz | -41,424 MHz 1,000 MHz 5.18274 GHz -36.75 dbm -36.25 db -19,58 dB
41216 MHz 42.216 MHz 1,000 MHz 6.02705 GHz -48,04 dBm -47.16 dB -30,43 dB 41.424 MHz 42,424 MHz 1,000 MHz 6.26726 GHz -47.40 dBm -45.30 dB -30.23 dB
42.216 MHz 82,432 MHz 1.000 MHz 6.06562 GHz -55.71 dbm -54.83 db -27.19 d 42,424 MHz 82,848 MHz 1.000 MHz 56.30768 GHz -55.73 dbm 5522 dB -27 26 d
82.432 MH2 123.648 MH2 1,000 MHz 65.10848 GHZ -56.46 dBm -55.58 dB -15.63 d8 82.848 MH2Z 124.272 MH2 1.000 MHz 6.34011 GH2 -56.81 dBm -56.30 dB -16,35 d8
123,648 MHz | 164,864 MHz 1,000 MHz 6.13684 GHz -55.12 dBm -54.24 dB -14.24 dB 124.272 MHz | 165,696 MHz 1,000 MHz 637761 GHz -55,24 dBm 54,73 0B -14.73 dB
Spectrum ‘%‘ pectrum EV'-]
Ref Level 15,52 dém  Offset 26.32 dp Mode Auto FFT RefLevel 15.89 dBm  Offset 26,83 df Mode Auto FFT
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CF 6.625 GHz 1001 pts Span 331.136 MHz | |( CF 6.705 GHz 1001 pts pan 328.96 Mz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -3.75 dBm RBW 1.000 MHz Peak Power -4.41 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | pPowerRel | aLimit Range L Range U RBW Frequen: Power Abs Power Rel ALimit
-165.560 MHz | -124.175 MHz 1.000 MHz 6.47304 GHz -54.58 dbm -50.,63 db -10,63 db -164.480 MHz | -123.360 MHz 1.000 MHz 657161 GHz -53.52 dbm 43,11 ch -5.11 db
-124.176 MHz -82.784 MHz 1.000 MHz 6.50099 GHz -54.82 dBm -51.08 d& -11.12 d8 -123.360 MHz -82.240 MHz 1.000 MHz 6.58180 GHz -55.17 dBm -50.76 dB -10.80 dB
82,784 MHz | -42,392 MHz 1.000 MHz 6.56244 GHz -39,06 dBm -35.31d8B -15.27 dB -82.240 MHz | -42,120 MHz 1.000 MHz 6.62358 GHz 54,84 dBm -50.43 dB 22,59 dB
42,392 MHz | -41,392 MHz 1,000 MHz 558277 GHz -39,57 dBm -35,83 dB -19,16 d 42,120 MHz | -41,120 MHz 1,000 MHz 5.66305 GHz -39.90 dbm -35.49 b -18.82 db
41392 MHz 42,392 MHz 1,000 MHz 6.66723 GHz -48,75 dBm -45,00 dB -28.33 dB 41.120 MHz 42,120 MHz 1,000 MHz 6.74695 GHz -42.40 dBm -44.32 dB -28.32 dB
42,352 MHz 82,784 MHz 1.000 MHz 56.70563 GHz -55.00 dBm -51.25 d -23.68 db 42,120 MHz 82,240 MHz 1.000 MHz 56.78609 GHz -54.57 dbm -50.16 dB 22,39 db
82.784 MH2 124.176 MH2 1.000 MHz 6.74835 GH2 -55.48 dBm -51.73 dB -11.97 d8 82.240 MH2 123,360 MH2 1.000 MHz 6.82491 GH2 -55.35 dBm -50.94 dB -11.95 dB
124.176 MHz | 165,568 MHz 1,000 MHz 6.76391 GHz -54.33 dBm -50.58 dB -10.,58 dB 123.360 MHz | 164.480 MHz 1,000 MHz 6.85616 GHz -54.45 dBm -50.04 dB -10.04 dB
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samonias. FCC RADIO TEST REPORT Report No. : FR470109G

EUT Mode 802.11ax HEB0 484RU66

Plot on Channel 6385 MHz Plot on Channel 6785 MHz

ectrum 2 pectr 2
Ref Level 15,37 dém  Offset 26.37 dB Mode Auto FFT Ref Level 16.02 dém  Offset 27.02 dp Mode Auto FFT
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Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -0.67 dBm RBW 1.000 MHz Peak Power -3.65 dBm RBW 1.000 MHz
Range Low Range U RBW Frequen Power Abs Power Rel ALimit Range Low Range U, RBW Frequen Power Abs Power Rel ALimit
-165.504 MHz | -124.128 MHz 1.000 MHz 6.23058 GHz -53.21 dbm -52,54 db -12,54db -165.376 MHz | -124.032 MHz 1.000 MHz 6.63467 GHz 54,45 dbm -50.84 cb -10.,84 db
-124.138 MHz -82.752 MHz 1.000 MHz 6.26104 GHz -54.32 dBm -53.65 dB -13.70 dB -124.032 MHz -82.688 MHz 1.000 MHz 6.66113 GHz -54.82 dBm -51.17 dB -11.22 d8
-82.752 MHz -42,376 MHz 1.000 MHz 6.30308 GHz -53,48 dBm -52.,80 dB -24.97 dB -82.688 MHz 42,344 MHz 1.000 MHz 6.70281 GHz -53.55 dBm 43,90 dB -22,00 dB
-42,376 MHz 41,376 MHz 1,000 MHz 6.34279 GHz -45,14 dBm -44,46 dB -27.80 dB 42,344 MHz 41,344 MHz 1,000 MHz 5.74282 GHz -45,79 dbm 42,14 0B -25,48 dB
41,376 MHz 42,376 MHz 1,000 MHz 6.42721 GHz -41,44 dbm -40,76 db -24,10 db 41,344 MHz 42,344 MHz 1,000 MHz 5.82718 GHz -35.75 dbm -32.11¢B -15.44 db
42,376 MHz 82,752 MHz 1.000 MHz 6.42754 GHz -34.60 dbm -34,01 dB -13.98 db 42.344 MHz 82,688 MHz 1.000 MHz 56.86752 GHz -54.94 dbm 51,30 0B -23,33 d8
82.7952 MH2 124,128 MH2 1,000 MHz 6.50896 GHZ -56.63 dBm -55.96 dB -16,01 d8 82.688 MH2Z 124.032 MH2 1.000 MHz 6.90787 GH2 -55.19 dBm -51.54 dB -11.88 d8
124128 MHz | 165,504 MHz 1,000 MHz 6.50596 GHz -54.83 dBm -54.,16 dB -14.16 dB 124,032 MHz | 165.376 MHz 1,000 MHz 6.92342 GHz -53,84 dBbm 50,19 b -10,19 dB
—_
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470109G

MIMO <Ant. 1+2(1)>

EUT Mode

802.11ax HE160 Full RU

Plot on Channel 6025 MHz

Plot on Channel 6185 MHz

Spectrum ‘%‘ pectrum ‘%‘
Ref Level 15,30 dém  Offset 26.30 dB Mode Auto Sweep Ref Level 15.28 dém  Offset 26.26 db Mode Auto Sweep
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CF 6.025 GHz 1001 pts pan 661.056 MHz | | CF 6.185 GHz 1001 pts Span 661.44 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -0.17 dBm RBW 2.000 MHz Peak Power -0.72 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-330.528 MHz | -247.856 MHz 2,000 MHz 5.75359 GHz -51.12 dbm -50.,54 db -10,54 db -330.720 MHz | -248,040 MHz 2,000 MHz 5.93663 GHz -50.57 cbm EEREED 5,84 db
-247.896 MHz -165.264 MHz 2.000 MHz 5.77743 GHz -51.48 dBm -51.31.d8 -11.35d8 -248.040 MHz -165.360 MHz 2.000 MHz 5.93729 GHz -50.50 dBm -4G.78 db -9.83d8
-165.264 MHz -83.632 MHz 2,000 MHz 5.86007 GHz -43.61 dBém -43.44 dB -15.47 dB -165.360 MHz -83,680 MHz 2,000 MHz 6.01997 GHz -43.73 dBm -43.00 dB -15.04 d&
-83.632 MHz | -82,632 MHz 2,000 MHz 5.94187 GHz -37.10 dBm -36,92 dB -16,92 dB -83.680 MHz | -82,6680 MHz 2,000 MHz 5.10182 GHz -37.79 dbm -37.06 db -17.06 dB
82,632 MHz 83.632 MHz 2,000 MHz 6.10813 GHz -36.01 dBm -35.84 db -15.84 db 82,630 MHz 83,680 MHz 2,000 MHz 5.26818 GHz -36.15 dbm -35.42 b -15.42 db
83,632 MHz | 165.264 MHz 2,000 MHz 6.18130 GHz -43,91 dbm -43,74 db -16,61 dB 83.680 MHz | 165,350 MHz 2,000 MHz 5.34405 GHz -43,45 dbm 42,77 db -15,30 db
165.264 MH2 247,896 MHz 2.000 MHZ 6.27257 GH2Z -52.70 dBm -52.53 dp -12.57 d@ 165.360 MHZ 248,040 MHz 2.000 MHz 6.43271 GH2 -51.80 dBm -51.08 dB -11.12 d8
247 896 MHz | 330,528 MHz 2,000 MHz 6.27323 GHz -52,73 dBm -52 56 dB -12 .56 dB 248.040 MHz 330,720 MHz 2,000 MHz 6.43337 GHz 51,82 dBm 51,10 dB -11.10 d
Dat Dat 113
Spectrum ‘%‘ pectrum EV'-]
Ref Level 15.57 dém  Offset 26.57 db Mode Auto Sweep Ref Level 15,64 dBm  Offset 26.54 dp Mode Auto Sweep
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CF 6.345 GHz 1001 pts pan 661.056 MHz | | CF 6.665 GHz 1001 pts Span 660.672 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -0.41 dBm RBW 2.000 MHz Peak Power -4.05 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | pPowerRel | aLimit Range Low Range Uj RBW Frequen Power Abs Power Rel ALimit
-330.528 MHz | -247.856 MHz 2,000 MHz 5.09347 GHz -50.,76 dbm -50.35 db -10,35 db -330.336 MHz | -247.752 MHz 2,000 MHz 5.41682 GHz -53.67 cbm 43,62 d -5.62 db
-247.896 MHz -165.264 MHz 2.000 MHz 6.09743 GHz -50.80 dBm -50.29 d& -10.44 d8 -247.752 MHz -165.168 MHz 2.000 MHz 6.41758 GHz -53.73 dBm -43.68 db -9.73 dB
-165.264 MHz | -83.632 MHz 2.000 MHz 6.18073 GHz -42,36 dBm -41,95 dB -14.05 dB -165.168 MHz | -83.584 MHz 2.000 MHz 6.50016 GHz -48.76 dBm -4+4.71 dB -16.74 dB
-83.632 MHz | -82,632 MHz 2,000 MHz 5.26187 GHz -36,48 dBm -36,07 dB -16,07 dB 93584 MHz | -82,584 MHz 2,000 MHz 556192 GHz -40,46 dbm -36.40 db -16.40 db
82632 MHz 3,632 MHz 2,000 MHz 6.42613 GHz -35.25 dBm -34,85 dB -14.55 dB 82584 MHz 3,564 MHz 2,000 MHz 6.74808 GHz -40.52 dBm -36.87 cb -16.87 db
83,632 MHz | 165.264 MHz 2,000 MHz 550263 GHz -41,36 dbm -40,95 db -13,70 db 83,584 MHz | 165,168 MHz 2,000 MHz 5.74892 GHz 42,27 dbm -38.21 0B -18.18 dB
165.264 MH2 247,896 MHz 2.000 MHz 6.59257 GH2 -51.56 dBm -51.15 d@ -11.20 d8 165.168 MH2 247,752 MHz 2.000 MHz 6.91242 GH2 -52.76 dBm -48.71 dB -8.75 dB
247 896 MHz | 330,528 MHz 2,000 MHz £.59323 GHz -51.66 dBm -51,25 dB -11.25 dB 247.752 MHz 330,336 MHz 2,000 MHz £.91308 GHz -52.72 dBm -48.67 dB -8.67 di:

TEL : 886-3-327-0868
FAX . 886-3-327-0855

Page Number

1 A2-43 of 48




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470109G

EUT Mode

802.11ax HE160 996RUG7

Plot on Channel 6025 MHz

Plot on Channel 6185 MHz
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Ref Level 15,35 dém  Offset 26.35 dB Mode Auto Sweep Ref Level 15,33 dém  Offset 26.33 dp Mode Auto Sweep
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Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -0.65 dBm RBW 2.000 MHz Peak Power -1.06 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel aLimit
-330.528 MHz | -247.856 MHz 2,000 MHz 5.76025 GHz -45,07 dbm -48,42 db -8.42 db -330.720 MHz | -248,040 MHz 2,000 MHz 5.92737 GHz 52,44 obm 51,36 cb -11.38 db
-247.896 MHz -165.264 MHz 2.000 MHz 5.77876 GHz -50.52 dBm -49.87 dB -10.11 d8 -248.040 MHz -165.360 MHz 2.000 MHz 5.93729 GHz -52.59 dBm -51.53 dB -11.58 d&
-165.264 MHz | -83.632 MHz 2.000 MHz 5.94104 GHz -35.26 dBm -34.61 dB -14.58 dB -165.360 MHz | -83.680 MHz 2.000 MHz 6.10098 GHz -35.98 dbm -34.93 B -14.90 dB
-83.632 MHz | -82,632 MHz 2,000 MHz 5.94187 GHz -33.84 dBm -33.19.d8 -13,19.d8 -83.680 MHz | -82,6680 MHz 2,000 MHz 5.10182 GHz -34.56 dbm -33.53dB -1353d8
82632 MHz 3,632 MHz 2,000 MHz 6.10813 GHz -45,40 dBm -44.75 dB -24.75 dB 82,680 MHz 83,660 MHz 2,000 MHz 6.26818 GHz -46.17 dBm -45.11 dB -25.11dB
83,632 MHz | 165.264 MHz 2,000 MHz 6.17002 GHz -47 65 dbm -47,00 db -20,98 db 83.680 MHz | 165,350 MHz 2,000 MHz 5.33874 GHz -48.,64 dBm -47.58 dB -20,72 db
165.264 MH2 247,896 MHz 2.000 MHZ 6.27257 GH2Z -53.95 dBm -53.29 d8 -13.34 dB 165.360 MHZ 248,040 MHz 2.000 MHz 6.43271 GH2 -54.20 dBm -53.14 dB -13.19 d8
247 896 MHz | 330,528 MHz 2,000 MHz 6.27521 GHz -54.05 dBm -53,39 dB -13.39 dB 248.040 MHz 330,720 MHz 2,000 MHz 650745 GHz 54,13 dBm 53,07 dB -13.07 dB
L ] L ) -
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Spectrum Emission Mask standard: None
Peak Power -4.60 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel | aLimit
-330.336 MHz | -247.752 MHz 2,000 MHz 5.41163 GHz -53,68 dbm -45.,08 db -5.08 db
-247.752 MHz -165.168 MHz 2.000 MHz 6.41758 GHz -53.76 dBm -49.16 dB -9.21.d8
-165.168 MHz | -83.584 MHz 2.000 MHz 6.58108 GHz -39,01 dBm -34.41dB -14,38 dB
93584 MHz | -82,584 MHz 2,000 MHz 556192 GHz -37,46 dBm -32,86 dB -12,86 dB
82584 MHz 3,564 MHz 2,000 MHz 6.74808 GHz -48,93 dBm -44,38 dB -24,38 dB
83,584 MHz | 165,168 MHz 2,000 MHz 5.82984 GHz -53,10 dBm -48,50 db -20,54 db
165.168 MH2 247,752 MHz 2.000 MHz 6.91242 GH2 -52.86 dBm -48.26 dB 831d8
247.752 MHz 330,336 MHz 2,000 MHz 6.92431 GHz -52,81 dBm -48,21 dB -8.21dB

TEL : 886-3-327-0868
FAX . 886-3-327-0855

Page Number 1 A2-44 of 48
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EUT Mode 802.11ax HE160 996RUS67

Plot on Channel 6345 MHz
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Spectrum Emission Mask Standard: None
Peak Power -0.99 dBm RBW 2.000 MHz
Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  atimit |
-330.528 MHz | -247.836 MHz 2,000 MHz 6.09281 GHz -52.30 dbm -51,30 db -11,30 db
247,896 MHz | -165.264 MHz 2,000 MHz 600810 GHz 52,26 dbm 51,26 dB 1141 d8
-165.264 MHz -83.632 MHz 2,000 MHz 6.21657 GHz -43,65 dBm -42,66 dB -18.27 dB
-83.632 MHz -82.632 MHz 2,000 MHz 626187 GHz -46,97 dBm -45,99 db -25.99 dB
82,632 MHz 83.632 MHz 2,000 MHz 6.42513 GHz -34.85 dbm -33.86 db -13,86 db
83632 MHz | 165.264 MHz 2,000 MHz 642896 GHz -36,42 dbm -35.43 db -15.39 db
165.264 MHz | 247,896 MHz 2,000 MHz 659190 GHz -53.43 dBm 52,44 dB -12.58 dB
247,895 MHz | 330,528 MHz 2,000 MHz 663289 GHz -53,48 dBm -52,49 d -12,49 d
L ) L]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470109G

MIMO <Ant. 1+2(2)>

EUT Mode 802.11ax HE160 Full RU

Plot on Channel 6025 MHz

Plot on Channel 6185 MHz

Spectrum ‘%‘ pectrum ‘%‘
Ref Level 15.20 dém  Offset 26.20 dB Mode Auto Sweep RefLevel 15.14 dBm  Offset 26,14 d® Mode Auto Sweep
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CF 6.025 GHz 1001 pts pan 660.006 MHz | | CF 6.185 GHz 1001 pts Span 662.784 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -0.29 dBm RBW 2.000 MHz Peak Power -0.62 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen: Power Abs Power Rel aLimit
-330.048 MHz | -247.536 MHz 2,000 MHz 5.77647 GHz -50.,57 dbm -50.68 db -10.68 db -331.352 MHz | -248.5%% MHz 2,000 MHz 5.93612 GHz -51.25 dbm -50.63 cb -10,63 db
-247.536 MHz -165.024 MHz 2.000 MHz S5.77779 GHz -50.93 dBm -50.64 dB -10.69 d8 -248.544 MHz -165.696 MHz 2.000 MHz 5.98848 GHz -43.27 dBm -42.66 dB -10.19 d8
-165.024 MHz | -83.512 MHz 2.000 MHz 586693 GHz -40,33 dBm -40.04 dB 12.72.dB -165.696 MHz | -83,848 MHz 2.000 MHz 6.02629 GHz -38.53 dbm -37.91dB -10.79 dB
83512 MHz | -82,512 MHz 2,000 MHz 5.94199 GHz -36,22 dBm -35.92 dB -15.92 dB -83.848 MHz | -92,848 MHz 2,000 MHz 5.10165 GHz -36.38 dbm -35.76 b -15.76 dB
82512 MHz 83,512 MHz 2,000 MHz 6.10801 GHz -35.43 dBm -35.13 dB -15.13 dB 52,548 MHz 3,348 MHz 2,000 MHz 6.26835 GHz -36.26 dBm -35.64 dB -15.64 dB
83,512 MHz | 165.024 MHz 2,000 MHz 6.17843 GHz -42,24 dbm -41,94 db -15.08 dB 83.648 MHz | 165.696 MHz 2,000 MHz 5.33772 GHz -43,82 dbm -43.21dB -16,47 db
165.024 MHz 247,536 MHz 2.000 MHZ 6.27221 GHZ -52 .60 dBm -52.31.d8 -12.36 dB 165.696 MH2 248,544 MHz 2.000 MHz 6.43321 GH2 -53.80 dBm -53.18 dB -13.23de
247536 MHz | 330,048 MHz 2,000 MHz 6.27485 GHz -52,62 dBm -52,33 dB -12.33 dB 248,544 MHz | 331,392 MHz 2,000 MHz 6.43520 GHz -53,68 dBbm 53,07 dB -13.07 dB
Spectrum ‘%‘ pectrum EV'-]
Ref Level 15.58 dém  Offset 26.58 db Mode Auto Sweep RefLevel 15.67 dBm  Offset 26,67 df Mode Auto Sweep
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Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power 0.05 dBm RBW 2.000 MHz Peak Power -4.03 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-331.200 MHz | -248.400 MHz 2,000 MHz 5.09627 GHz -50.21 dbm -50.,27 db -10,27 db -333.216 MHz | -245,312 MHz 2,000 MHz 5.40542 GHz -53.20 cbm 49,17 d -5.18 db
-248.400 MHz -165.600 MHz 2.000 MHz 6.140926 GHz -42.45 dBm -42,50 dB -10.14 d8 -249.912 MHz -166.608 MHz 2.000 MHz 6.41542 GHz -53.20 dBm -4G.17 dB -9.22 dB
-165.600 MHz | -83,800 MHz 2.000 MHz 6.18705 GHz -38.77 dBm -38.62 dB -11.57 dB -166.608 MHz | -84,304 MHz 2.000 MHz 6.49673 GHz -48.10 dBm -44.07 B -16.11dB
-83.800 MHz | -82,800 MHz 2,000 MHz 5.26170 GHz -35,99 dBm -36,04 dB -16.04 dB 84,304 MHz | -83,304 MHz 2,000 MHz 556120 GHz -41,92 dbm -37.90 B -17.90 b
82,800 MHz 3,300 MHz 2,000 MHz 6.42630 GHz -36,67 dBm -36,72 dB -16.72 dB 83304 MHz 4,304 MHz 2,000 MHz 6.74880 GHz -42.23 dBm -38.26 dB -18.26 dB
83,800 MHz | 165.600 MHz 2,000 MHz 5.42913 GHz -37.85 dbm -37.91d8 -17.88 dB 84.304 MHz | 166.608 MHz 2,000 MHz 5.82391 GHz -47.27 dbm -43.25dB -15.99 db
165.600 MH2 248,400 MHz 2.000 MHz 6.59307 GH2 -53.13 dBm -53.18 d@ -13.23de 166.608 MH2 249,912 MHz 2.000 MHz 6.91458 GH2 -52.59 dBm -48.57 dB -8.62 dB
248,400 MHz 331,200 MHz 2,000 MHz 6.59572 GHz -53.03 dBm -53,09 dB -13.09 dB 249.912 MHz | 333,216 MHz 2,000 MHz £.92191 GHz 52,57 dBm -48.54 dB 8,54 db

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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EUT Mode

802.11ax HE160 996RUG7

Plot on Channel 6025 MHz

Spectrum

Ref Level 15.25 dém Offset 26,25 di
SGL Count 100/100

Mode Auto Sweep

Plot on Channel 6185 MHz
pect 1l

Ref Level 15.19 dém Offset 26,12 d@ Mode Auto Sweep
SGL Count 100/100

(@ 1Rm AvgPwr

(@ 1Rm AvgPwr

o dbjpit dheck pafs o dbjpit dheck PARS
P<20C P<20C
0 dBm; ‘ 0 dBm;
-10d ] -10d
20 dey — A IFJ\“sthJ .ml — 20 dey - "W ‘W‘“"‘% -
.30 d8 e } ! S 30 de — + =
400 = a \ B a0 " ~
oo’ \ -
e " 50 der o]
— p—— |50 dem——— I
-60 dBm
70 dby
.80 dby .80 dB
CF 6.025 GHz 1001 pts Ean 660.096 MHz CF 6.185 GHz 1001 Els Eﬂn 662.784 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -0.85 dBm RBW 2.000 MHz Peak Power -0.75 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel aLimit
-330.048 MHz | -247.536 MHz 2,000 MHz 5.77647 GHz -52,07 dBm -51.22 db -11.22 db -331.352 MHz | -248.544 MHz 2,000 MHz 592817 GHz -51.50 dbm -50.75 db -10.75 db
-247.536 MHz -165.024 MHz 2.000 MHz S5.77977 GHz -51.86 dBm -51.01 d8 -11.35d8 -248.544 MHz -165.696 MHz 2.000 MHz 5.93679 GHz -51.50 dBm -50.74 dB -10.79 d8
-165.024 MHz | -83512 MHz 2,000 MHz 5.94116 GHz -35.45 dBm -34,60 dB -1457 dB -165.696 MHz | -B3.848 MHz 2,000 MHz 6.10082 GHz -35.64 dBm -34.89 dB -14.86 dB
93512 MHz | 82512 MHz | 2,000 MHz 5.94199 GHz -34,10 dBm -33.25d8 -13.25d8 -82.846 MHz | -82.848 MHz 2,000 MHz 6.10165 GHz -34.32 dBm -33.56dB -13.56 d8
82512 MHz 83512 MHz 2,000 MHz 6.10801 GHz -47.11 dBm -46,26 dB -26.26 dB 52,548 MHz 63,846 MHz 2,000 MHz 6.26835 GHz -47.36 dBm -45.61 dB -26,61 dB
83512 MHz | 165.024 MHz | 2,000 MHz 617710 GHz -48,32 dBm -47.47 dB -20.74 dB 83848 MHz | 165.506 MHz | 2,000 MHz 56.34038 GHz -50.03 dBm -49.28 dB -22.29 dB
165.024 MHz 247,536 MHz 2.000 MHZ 6.27155 GH2Z -54.08 dBm -53.23dp -13.37 d8 165.696 MH2 248,544 MHz 2.000 MHz 6.43321 GH2 -54.43 dBm -53.68 dB -13.72 dB
247.536 MHz | 330,048 MHz 2,000 MHz 629663 GHz -54,14 dBm -53.29 dB -13.29 dB 248,544 MHz | 331,352 MHz 2,000 MHz 6.50082 GHz -54.31 dBm 53,55 dB -13.55 dB
L ] L ) -
Dat [ Dat [
Spectrum ‘%‘
ReflLevel 15.72 dBm  Offset 26.72 df Mode Auto Sweep
SGL Count 1007100
(@ 1Pm AvgPwr
10 dhffit heck PABS
P<20C
od
0 i 1
-20 dBm | !
1 T
30 de — ||' |||| I |{ -
-40 dB = -
- 1 l =
-50 d e —
-60 ey
-70 dey
-80 dBm
CF 6.665 GHz 1001 Els SEBH 666.432 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.00 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel | aLimit
-333.216 MHz | -249.512 MHz 2,000 MHz 6.41475 GHz -53,65 dBm -49,65 db -5.65 dB
-249.912 MHz -166.608 MHz 2.000 MHz 6.41542 GHz -53.74 dBm -49.74 dB -9.78 d8
-166.608 MHz | -84,304 MHz 2,000 MHz 6.58036 GHz -40,3% dBm -36.39 dB -16.36 dB
-84.304 MHz | -83.304 MHz 2,000 MHz 658120 GHz -39.15 d&m -35.15d8 -15.15d8
83304 MHz 64,304 MHz 2,000 MHz 6.74880 GHz -50.31 dBm -46,31 dB -26.31dB
84.304 MHz | 166,508 MHz | 2,000 MHz 6.82324 GHz -52,11 dBm -48.11 dB -20.92 dB
166.608 MH2 249,912 MHz 2.000 MHz 6.91458 GH2 -52.83 dBm -48.83 dp -8.88 d8
249.912 MHz | 333216 MHz 2,000 MHz 6.99722 GHz -52,74 dBm -48.73 db -8.73 di
Dat &
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EUT Mode 802.11ax HE160 996RUS67

Plot on Channel 6345 MHz

Spectrum =
Ref Level 15,63 dBm  Offset 26.63 di Mode Auto Sweep
SGL Count 100/100
(@ 1Rm AvgPwr
10 dhfiit dheck pafS
P< 20
0 d =
w0 |
20 dam M 1y, ol
— T i ~—1_
.30 da - = -
A0 — g 7 T —
s A
-50 d e e A e
-60 d
70 dém
-80 dBm
CF 6.345 GHz 1001 pts Span 662.4 MHz
Spectrum Emission Mask Standard: None
Peak Power -0.78 dBm RBW 2.000 MHz
Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  atimit |
-331.200 MHz | -248.400 MHz 2,000 MHz 6.08766 GHz -50.13 dbm 43,41 db 5.41db
248,400 MHz | -165.600 MHz 2,000 MHz 6.10024 GHz -49,39 dbm 48,62 dB 9,15 dB
-165.600 MHz -83,800 MHz 2,000 MHz 621298 GHz -39.63 dBm -38.86 dB -14.14 dB
-83.800 MHz -82.800 MHz 2,000 MHz 626170 GHz -43,02 dBm 42,24 d 2224 dp
62,600 MHz 83,800 MHz 2,000 MHz 6.42830 GHz -35.74 dbm -34.97 db -14.57 db
83.800 MHz | 165.600 MHz 2,000 MHz 6.42913 GHz -37.16 dbm -36,28 dB -16,35 dB
165.600 MHz | 243,400 MHz 2,000 MHz 659241 GHz -53.43 dBm 52,65 dB 12,72 dB
248,400 MHz | 331,200 MHz 2,000 MHz 660102 GHz -53.45 dBm 52,67 dB -12 67 dB
L J L]
Date: & 116:24
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Appendix B. AC Conducted Emission Test Results

Temperature : 23.9~25.5C
Relative Humidity : |43.1~58.2%

Test Engineer : [Louis Chung

TEL: 886-3-327-0868 Page Number :BlofB5
FAX: 886-3-327-0855



Report No.: FR470109G

EUT Information

Report NO : 470109
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
100 T
90T
80+
70+
g 60_\ | CISPR2Z2-QP LimitatMain Ports
>
m -
o e
= 50} P
o) “em
g .
— 404
1 2
30+ 4
201
10T
0 : —————+—+— : ——t—t———— : !
150k 300 400500 800 1M 2M 3M AM5M 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuV) | (dBuV) | (dB) (dB)
0.156750 23.14 55.63 3249 | L1 OFF 19.9
0.156750 46.18 65.63 19.45 | L1 OFF 19.9
0.194100 19.34 53.86 3452 | L1 OFF 19.9
0.194100 42.02 63.86 21.84 | L1 OFF 19.9
0.255750 19.64 51.57 3193 | L1 OFF 19.9
0.255750 36.56 61.57 25.01 | L1 OFF 19.9
0.318750 19.16 49.74 30.58 | L1 OFF 19.9
0.318750 32.51 59.74 27.23 | L1 OFF 19.9
9.685770 29.21 50.00 20.79 | L1 OFF 20.1
9.685770 35.32 60.00 2468 | L1 OFF 20.1
10.592970 33.84 50.00 16.16 | L1 OFF 20.1
10.592970 40.65 60.00 19.35 | L1 OFF 20.1
11.373810 36.80 50.00 13.20 | L1 OFF 20.1
11.373810 42.82 60.00 17.18 | L1 OFF 20.1
12.176250 37.56 50.00 1244 | L1 OFF 20.1
12.176250 43.46 60.00 16.54 | L1 OFF 20.1
12.865200 37.38 50.00 12.62 | L1 OFF 20.1
12.865200 43.38 60.00 16.62 | L1 OFF 20.1
14.437500 32.35 50.00 1765 | L1 OFF 20.1
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14.437500 38.69 60.00 21.31 | L1 OFF 20.1
16.320750 31.12 50.00 18.88 | L1 OFF 20.1
16.320750 37.12 60.00 22.88 | L1 OFF 20.1
18.393180 27.60 50.00 22.40 | L1 OFF 20.1
18.393180 33.86 60.00 26.14 | L1 OFF 20.1

Report No.: FR470109G
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EUT Information

Report NO :
Test Mode :
Test Voltage :
Phase :

100

Level in dBuV

Report No.: FR470109G

470109
Mode 1
120Vac/60Hz
Neutral

Full Spectrum

CISPR22-QP LimitatMain Ports

20+
10+
0 : —t—+—+—+—+— : +—
150k 300 400500 800 1M 2M 3M 4M EM 6
Frequency inHz
Final Result

Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuV) (dBuV) (dB) (dB)
0.164220 20.90 55.25 3435 | N OFF 19.9
0.164220 45.42 65.25 19.83 | N OFF 19.9
0.201750 20.48 53.54 33.06 | N OFF 19.9
0.201750 41.25 63.54 22.29 | N OFF 19.9
0.268260 20.20 51.17 30.97 | N OFF 19.9
0.268260 35.75 61.17 2542 | N OFF 19.9
0.325590 18.02 49.56 31.54 | N OFF 19.9
0.325590 31.79 59.56 27.77 | N OFF 19.9
0.394890 18.50 47.96 29.46 | N OFF 19.9
0.394890 28.66 57.96 29.30 | N OFF 19.9
0.460680 18.36 46.68 28.32 | N OFF 19.9
0.460680 27.06 56.68 29.62 | N OFF 19.9
2.085000 16.14 46.00 29.86 | N OFF 20.0
2.085000 27.66 56.00 28.34 | N OFF 20.0
9.866310 29.90 50.00 20.10 | N OFF 20.1
9.866310 36.73 60.00 23.27 | N OFF 20.1
10.799610 34.45 50.00 1555 | N OFF 20.1
10.799610 41.12 60.00 18.88 | N OFF 20.1
11.875920 36.61 50.00 13.39 | N OFF 20.1
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11.875920 43.26 60.00 16.74 | N OFF 20.1
14.514000 32.33 50.00 17.67 | N OFF 20.1
14.514000 38.83 60.00 21.17 | N OFF 20.1
16.577970 30.50 50.00 1950 | N OFF 20.2
16.577970 38.72 60.00 21.28 | N OFF 20.2

Report No.: FR470109G
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Report No. : FR470109G

Appendix C. Radiated Spurious Emission

Temperature : 19.2~21.6°C
Test Engineer : John Chuang, David Dai, and Sam Chou
Relative Humidity : 65.5~70.3%
Band 5 - 5925~6425MHz
WIFI 802.11a (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5924.82 60.87 -27.33 88.2 50.54 34.3 13.96 | 37.93 | 215 0 P H
5924.96 47.15 -21.05 68.2 36.82 34.3 13.96 | 37.93 | 215 0 A H
* 5955 114.9 - - 104.53 34.28 14.01 | 37.92 | 215 0 P H
* 5955 108.15 - - 97.78 34.28 14.01 | 37.92 | 215 0 A H
H
802.11a
H
CHO1
5924.54 60.82 -27.38 88.2 50.49 34.3 13.96 | 37.93 | 238 30 P \%
5955MHz
5924.82 46.88 -21.32 68.2 36.55 34.3 13.96 | 37.93 | 238 30 A \%
* 5955 113.08 - - 102.71 34.28 14.01 | 37.92 | 238 30 P \Y
* 5955 106.2 - - 95.83 34.28 14.01 | 37.92 | 238 30 A \%
\Y
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C1 of C40
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470109G

Band 5 5925~6425MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
11910 50.94 -23.06 74 35.13 38.92 19.9 43.01 400 309 P H
11910 40.28 |-13.72 54 24.47 38.92 19.9 43.01 | 400 | 309 | A | H
17865 56.27 -17.73 74 35.68 41.48 2454 | 45.43 200 301 P H
17865 45.11 -8.89 54 24.52 41.48 2454 | 45.43 200 301 A H
H
H
H
H
H
H
H
802.11a
H
CHO1
11910 50.97 -23.03 74 35.16 38.92 19.9 43.01 200 12 P \%
5955MHz
11910 40.17 -13.83 54 24.36 38.92 19.9 43.01 200 12 A \%
17865 55.69 -18.31 74 35.1 41.48 2454 | 45.43 100 109 P \
17865 45.12 -8.88 54 24.53 41.48 2454 | 45.43 100 109 A \
\%
\
\%
\
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470109G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
12390 51.26 -22.74 74 35.05 39.01 20.33 | 43.13 300 242 P H
12390 4045 |-1355 54 24.24 39.01 20.33 | 4313 | 300 | 242 | A | H
18585 37.68 -36.32 74 39.57 38.3 15.44 | 55.63 - - P H
H
H
H
H
H
H
H
H
802.11a
H
CH 49
12390 51.75 | -22.25 74 35.54 39.01 20.33 | 43.13 | 300 | 253 P |V
6195MHz
12390 40.5 -13.5 54 24.29 39.01 20.33 | 4313 | 300 | 253 | A | V
18585 3749 | -36.51 74 39.38 38.3 15.44 | 55.63 - - \
\
\%
\
\%
\
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470109G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
12830 51.32 -36.88 88.2 33.82 39.76 20.75 | 43.01 - - P H
19245 47.7 -26.3 74 48.99 38.01 15.9 55.2 150 61 P H
19245 31.11 -22.89 54 324 38.01 15.9 55.2 150 61 A H
25660 47.41 -40.79 88.2 41.38 39.18 19.95 53.1 150 79 P H
25660 40.25 -27.95 68.2 34.22 39.18 19.95 53.1 150 79 A H
H
H
H
H
H
H
802.11a
H
CH 93
12830 51.78 -36.42 88.2 34.28 39.76 20.75 | 43.01 - - P \%
6415MHz
19245 42.47 -31.53 74 43.76 38.01 15.9 55.2 150 28 \Y
19245 30.73 -23.27 54 32.02 38.01 15.9 55.2 150 28 A \
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470109G

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5921.88 60.95 |-27.25 88.2 50.62 34.3 13.96 | 37.93 | 201 | 325 P H
5924.96 48.37 -19.83 68.2 38.04 34.3 13.96 37.93 201 325 A H
* 5955 110.98 - - 100.61 | 34.28 14.01 | 37.92 | 201 | 325 P H
* 5955 103.38 - - 93.01 34.28 14.01 | 37.92 | 201 | 325 A | H
802.11ax H
HE20 Full H
CHO1 5924.12 63.48 | -24.72 88.2 53.15 34.3 13.96 | 37.93 | 298 35 P |V
5955MHz 5924.96 45.17 | -23.03 68.2 34.84 34.3 13.96 | 3793 | 298 | 35 AV
* 5955 109.85 - - 99.48 34.28 14.01 | 37.92 | 298 35 P |V
* 5955 103.01 - - 92.64 34.28 14.01 37.92 298 35 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470109G

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBupV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11910 50.76 -23.24 74 34.95 38.92 19.9 43.01 100 286 P H
11910 40.17 | -13.83 54 24.36 38.92 19.9 43.01 | 100 | 286 A | H
17865 55.74 -18.26 74 35.15 41.48 24.54 45.43 100 134 P H
17865 45.13 -8.87 54 24.54 41.48 24.54 45.43 100 134 A H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CHO1 11910 50.93 | -23.07 74 35.12 38.92 19.9 43.01 | 400 65 P |V
5955MHz 11910 40.15 |-13.85 54 24.34 | 38.92 19.9 | 43.01 | 400 | 65 AV
17865 55.89 -18.11 74 35.3 41.48 24.54 45.43 200 154 P Vv
17865 45.16 -8.84 54 24.57 41.48 24.54 45.43 200 154 A \%
\%
\%
\%
Vv
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470109G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

1+2 (MHz) [(dBupV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12390 50.99 -23.01 74 34.78 39.01 20.33 43.13 200 228 P H

12390 40.51 | -13.49 54 24.3 39.01 20.33 | 43.13 | 200 | 228 A | H

18585 46.45 -27.55 74 48.34 38.3 15.44 55.63 150 56 P H

18585 32.27 -21.73 54 34.16 38.3 15.44 55.63 150 56 A H

24780 48.95 | -39.25 88.2 43.51 39.34 19.43 | 53.33 | 150 77 P H

24780 41.21 -26.99 68.2 35.77 39.34 19.43 53.33 150 77 A H

H

H

H

H

802.11ax H

HE20 Full H
CH 49 12390 50.81 |-23.19 74 34.6 39.01 20.33 | 43.13 | 400 | 355 P |V
6195MHz 12390 40.49 | -13.51 54 2428 | 39.01 | 20.33 | 43.13 | 400 | 355 | A | V
18585 44.18 -29.82 74 46.07 38.3 15.44 55.63 150 72 P \Y,

18585 32.13 -21.87 54 34.02 38.3 15.44 55.63 150 72 A \Y,

\%

\%

\%

Vv

\%

\%

\%

\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470109G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
12830 51.31 -36.89 88.2 33.81 39.76 20.75 43.01 - - P H
19245 36.61 -37.39 74 37.9 38.01 15.9 55.2 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 93 12830 51.21 -36.99 88.2 33.71 39.76 20.75 43.01 - - P \%
6415MHz 19245 35.81 |-38.19 74 37.1 38.01 15.9 55.2 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470109G

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5919.64 74.56 -13.64 88.2 64.24 34.3 13.95 | 37.93 223 0 P H
5920.2 50.01 -18.19 68.2 39.69 34.3 13.95 37.93 223 0 A H
* 5955 117.53 - - 107.16 34.28 14.01 37.92 223 0 P H
802.11ax | * 5955 110.08 - - 99.71 | 3428 | 14.01 | 3792 | 223 | O A | H
HE20 H
Partial H
106/53 5924.96 74.5 -13.7 88.2 64.17 34.3 13.96 | 37.93 301 39 P \%
CHO1 5924.82 49.9 -18.3 68.2 39.57 34.3 13.96 | 37.93 | 301 | 39 AV
5955MHz | « 5955 113.02 - - 102.65 | 3428 | 1401 | 3792 | 301 | 39 | P |V
* 5955 105.7 - - 95.33 34.28 14.01 | 37.92 301 39 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C9 of C40

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470109G

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5924.7 67.09 2111 88.2 56.76 34.3 13.96 | 37.93 | 195 49 P H
5925 56.54 -11.66 68.2 46.21 34.3 13.96 37.93 195 49 A H
* 5965 113.6 - - 103.26 | 34.24 14.02 | 37.92 | 195 49 P H
* 5965 106.08 - - 95.74 34.24 14.02 | 37.92 | 195 49 A | H
802.11ax H
HE40 Full H
CH 03 5923.08 64.91 | -23.29 88.2 54.58 34.3 13.96 | 37.93 | 299 40 P |V
5965MHz 5924.88 51.33 | -16.87 68.2 41 34.3 13.96 | 37.93 | 299 | 40 AV
* 5965 109.22 - - 98.88 34.24 14.02 37.92 299 40 P \%
* 5965 101.36 - - 91.02 34.24 14.02 37.92 299 40 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C10 of C40

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470109G

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11930 50.54 -23.46 74 34.69 38.96 19.92 43.03 111 248 P H
11930 41.12 | -12.88 54 25.27 38.96 19.92 | 43.03 | 111 248 A | H
17895 554 -18.6 74 34.47 41.84 24.56 45.47 115 164 P H
17895 46.35 -7.65 54 25.42 41.84 24.56 45.47 115 164 A H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 03 11930 49.7 -24.3 74 33.85 38.96 19.92 | 43.03 | 348 64 P |V
5965MHz 11930 41.17 | -12.83 54 2532 | 3896 | 19.92 | 43.03 | 348 | 64 AV
17895 54.39 -19.61 74 33.46 41.84 24.56 45.47 245 174 P Vv
17895 46.55 -7.45 54 25.62 41.84 24.56 45.47 245 174 A \%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C11 of C40

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470109G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12410 50.3 -23.7 74 34.07 39.01 20.35 43.13 117 247 P H
12410 41.48 -12.52 54 25.25 39.01 20.35 43.13 117 247 A H
18615 37.21 -36.79 74 39.12 38.24 15.46 55.61 - - P H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 51 12410 50.75 |-23.25 74 34.52 39.01 20.35 | 43.13 | 318 58 P |V
6205MHz 12410 4149 |-12.51 54 2526 | 39.01 | 20.35 | 43.13 | 318 | 58 AV
18615 37.79 -36.21 74 39.7 38.24 15.46 55.61 - - \Y,
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C12 of C40

FAX : 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FR470109G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
12810 51.65 -36.55 88.2 34.22 39.72 20.73 43.02 - - P H
19215 36.66 -37.34 74 37.92 38.07 15.88 | 55.21 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CHO91 12810 51.23 -36.97 88.2 33.8 39.72 20.73 43.02 - - P \%
6405MHz 19215 37.05 |-36.95 74 38.31 | 38.07 | 15.88 | 55.21 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : C13 of C40

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470109G

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5915.7 82.01 -6.19 88.2 71.69 34.3 13.95 | 37.93 196 0 P H
5915.88 59.95 -8.25 68.2 49.63 34.3 13.95 37.93 196 0 A H
* 5965 113.45 - - 103.11 34.24 14.02 37.92 196 0 P H
802.11ax | * 5965 109.67 - - 99.33 | 3424 | 14.02 | 3792 | 196 | O A | H
HE40 H
Partial H
242/61 5922.72 80.5 -1.7 88.2 70.17 34.3 13.96 37.93 284 39 P \%
CHO3 5909.58 57.72 | -10.48 68.2 47.41 34.3 13.94 | 37.93 | 284 | 39 AV
S965MHz | « 5965 115.21 - - 104.87 | 3424 | 14.02 | 3792 | 284 | 39 | P | V
* 5965 108.04 - - 97.7 34.24 14.02 37.92 284 39 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C14 of C40

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470109G

Band 5 5925~6425MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5924.04 69.97 -18.23 88.2 59.64 34.3 13.96 | 37.93 | 189 49 P H
5925 59.21 -8.99 68.2 48.88 34.3 13.96 37.93 189 49 A H
* 5985 110.95 - - 100.64 34.16 14.06 37.91 189 49 P H
* 5985 103.15 - - 92.84 34.16 14.06 | 37.91 | 189 49 A | H
802.11ax H
HES8O0 Full H
CH 07 5916.68 66.05 | -22.15 88.2 55.73 34.3 13.95 | 37.93 | 296 38 P |V
5985MHz 5925 54.01 |-14.19 68.2 43.68 34.3 13.96 | 37.93 | 296 | 38 AV
* 5985 106.38 - - 96.07 34.16 14.06 | 37.91 | 296 38 P |V
* 5985 98.84 - - 88.53 34.16 14.06 | 37.91 | 296 38 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C15 of C40

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470109G

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11970 51.36 -22.64 74 35.43 39.04 19.95 43.06 117 248 P H
11970 41.11 -12.89 54 25.18 39.04 19.95 43.06 117 248 A H
17955 55.85 -18.15 74 34.57 42.23 24.59 45.54 196 154 P H
17955 46.72 -7.28 54 25.44 42.23 24.59 45.54 196 154 A H
H
H
H
H
H
H
802.11ax H
HES8O0 Full H
CH 07 11970 50.38 | -23.62 74 34.45 39.04 19.95 | 43.06 | 347 68 P |V
5985MHz 11970 4121 | -12.79 54 2528 | 39.04 | 1995 | 43.06 | 347 | 68 AV
17955 56.26 -17.74 74 34.98 42.23 24.59 45.54 228 144 P Vv
17955 46.78 -7.22 54 25.5 42.23 24.59 45.54 228 144 A \%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C16 of C40

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470109G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12450 51.46 -22.54 74 35.15 39.05 20.39 43.13 154 241 P H
12450 41.55 -12.45 54 25.24 39.05 20.39 43.13 154 241 A H
18675 39.17 -34.83 74 41.13 38.1 155 55.56 - - P H
H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 55 12450 50.25 |-23.75 74 33.94 39.05 20.39 | 43.13 | 371 64 P |V
6225MHz 12450 4155 |-12.45 54 2524 | 39.05 | 20.39 | 43.13 | 371 | 64 AV
18675 37.75 |-36.25 74 39.71 38.1 155 55.56 - - \Y
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C17 of C40

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470109G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
12770 51.24 -36.96 88.2 33.97 39.61 20.69 43.03 - - P H
19155 36.52 -37.48 74 37.64 38.28 15.84 55.24 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 87 12770 51.69 -36.51 88.2 34.42 39.61 20.69 | 43.03 - - P \Y
6385MHz 19155 37.48 | -36.52 74 38.6 38.28 | 15.84 | 55.24 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C18 of C40




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470109G

Band 5 5925~6425MHz
WIFI 802.11ax HESO Partial 484 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5924.68 83.4 -4.8 88.2 73.07 34.3 13.96 | 37.93 148 360 P H
5925 59.41 -8.79 68.2 49.08 34.3 13.96 37.93 148 360 A H
* 5985 110.97 - - 100.66 34.16 14.06 | 37.91 148 360 P H
802.11ax * 5985 103.39 - - 93.08 34.16 14.06 | 37.91 148 360 A H
HES0 H
Partial H
484/65 5924.52 81.9 -6.3 88.2 71.57 34.3 13.96 | 37.93 297 39 P \%
CH 07 5924.68 60.76 | -7.44 68.2 50.43 34.3 13.96 | 37.93 | 297 | 39 AV
5985MHz | « 5985 109.96 - - 99.65 | 34.16 | 1406 | 3791 | 297 | 39 | P | V
* 5985 101.55 - - 91.24 34.16 14.06 37.91 297 39 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C19 of C40

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470109G

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5896.68 7269 |-15.51 88.2 62.41 34.3 13.91 | 37.93 | 220 0 P H
5897.32 62.59 -5.61 68.2 52.3 34.3 13.92 37.93 220 0 A H
* 6025 106.04 - - 95.65 34.2 141 37.91 | 220 0 P H
* 6025 97.78 - - 87.39 34.2 141 37.91 | 220 0 P H
802.11ax H
HE160 Full H
CH 15 5888.36 67.42 -20.78 88.2 57.16 34.3 13.9 37.94 199 4 P \%
6025MHz 5892.2 56.76 | -11.44 68.2 46.49 34.3 13.91 | 37.94 | 199 4 AV
* 6025 101.78 - - 91.39 34.2 14.1 37.91 199 4 P \%
* 6025 93.42 - - 83.03 34.2 14.1 37.91 199 4 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C20 of C40

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470109G

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12050 50.75 -23.25 74 34.67 39.15 20.03 43.1 164 247 P H
12050 41.26 -12.74 54 25.18 39.15 20.03 43.1 164 247 A H
18075 36.04 -37.96 74 39.22 37.7 15.08 55.96 - - P H
H
H
H
H
H
H
H
802.11ax H
HE160 Full H
CH 15 12050 49.62 -24.38 74 33.54 39.15 20.03 43.1 384 67 P \%
6025MHz 12050 41.36 | -12.64 54 2528 | 39.15 | 20.03 | 43.1 | 384 | 67 AV
18075 35.07 | -38.93 74 38.25 37.7 15.08 | 55.96 - - \%
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C21 of C40

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470109G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12370 51.05 -22.95 74 34.83 39.03 20.32 43.13 154 248 P H
12370 41.46 -12.54 54 25.24 39.03 20.32 43.13 154 248 A H
18555 37.49 -36.51 74 39.43 38.3 15.42 55.66 - - P H
H
H
H
H
H
H
H
802.11ax H
HE160 Full H
CH 47 12370 50.04 -23.96 74 33.82 39.03 20.32 43.13 314 57 P \%
6185MHz 12370 41.47 | -12.53 54 2525 | 39.03 | 20.32 | 43.13 | 314 | 57 AV
18555 37.99 |-36.01 74 39.93 38.3 15.42 | 55.66 - - \Y
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number 1 C22 of C40

FAX : 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FR470109G

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
12690 51.92 -22.08 74 34.97 39.39 20.62 43.06 177 248 P H
12690 42.25 -11.75 54 25.3 39.39 20.62 | 43.06 | 177 | 248 A
19035 36.08 -37.92 74 37.58 38.04 15.75 55.29 - - P
802.11ax
HE160 Full
CH 79 12690 50.22 -23.78 74 33.27 39.39 20.62 | 43.06 | 388 65 P
6345MHz 12690 42,12 | -11.88 54 25.17 | 39.39 | 20.62 | 43.06 | 388 | 65 A
19035 36.7 -37.3 74 38.2 38.04 15.75 | 55.29 - -

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : C23 of C40

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470109G

Band 5 5925~6425MHz

WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5896.68 80.58 -7.62 88.2 70.3 34.3 13.91 | 37.93 209 0 P H
5896.36 67.05 -1.15 68.2 56.77 34.3 13.91 37.93 209 0 A H
* 6025 108.2 - - 97.81 34.2 141 37.91 209 0 P H
802.11ax | * 6025 100.03 - - 89.64 | 342 141 | 3791 | 209 | O P | H
HE160 H
Partial H
996/67 5900.52 75.62 -12.58 88.2 65.33 34.3 13.92 | 37.93 339 39 P \%
CH 15 5900.52 61.87 -6.33 68.2 51.58 34.3 13.92 | 3793 | 339 | 39 AV
6025MHz | « 6025 105.96 - - 9557 | 342 141 | 3791 | 339 | 39 | P |V
* 6025 96.66 - - 86.27 34.2 141 37.91 339 39 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 C24 of C40

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470109G

Band 7 - 6525~6875MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(H/V)
13070 52.19 |-36.01 88.2 34.47 39.73 20.96 | 42.97 - - P | H
19605 37.1 -36.9 74 38.03 38.01 16.14 55.08 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 117
13070 51.4 -36.8 88.2 33.68 39.73 20.96 | 42.97 - - P \%
6535MHz
19605 36.46 | -37.54 74 37.39 38.01 16.14 | 55.08 - - P |V
\%
\Y
\Y,
\Y
\Y,
\%
\Y,
\%
\Y
\%
TEL : 886-3-327-0868 Page Number 1 C25 of C40

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470109G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
13390 52.71 -21.29 74 34.45 40.16 21.23 | 43.13 100 54 P H
13390 42.03 | -11.97 54 23.77 40.16 21.23 | 43.13 | 100 54 A | H
20085 36.74 -37.26 74 37.27 38 16.47 55 - - P H
H
H
H
H
H
H
H
H
802.11a
H
CH 149
13390 53.07 -20.93 74 34.81 40.16 21.23 | 43.13 100 67 P \%
6695MHz
13390 4216 | -11.84 54 23.9 40.16 21.23 | 43.13 | 100 67 AV
20085 38.59 | -3541 74 39.12 38 16.47 55 - - \
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C26 of C40

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470109G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
13710 52.14 -36.06 88.2 34.33 39.79 215 43.48 - - P H
20565 44.64 -29.36 74 44.68 38.11 16.82 | 54.97 | 150 79 P H
20565 33.41 -20.59 54 33.45 38.11 16.82 | 54.97 | 150 79 A H
H
H
H
H
H
H
H
H
802.11a
H
CH 181
13710 52.98 -35.22 88.2 35.17 39.79 215 43.48 - - P \%
6855MHz
20565 37.51 -36.49 74 37.55 38.11 16.82 | 54.97 - - P \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR470109G

Band 7 - 6525~6875MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)
13070 51.26 -36.94 88.2 33.54 39.73 20.96 | 42.97 - - P H
19605 36.58 -37.42 74 3751 38.01 16.14 55.08 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 117 13070 51.99 -36.21 88.2 34.27 39.73 20.96 | 42.97 - - P \%
6535MHz 19605 36.66 |-37.34 74 3759 | 38.01 | 16.14 | 55.08 - - P |V
\%
\%
Vv
\%
Vv
\%
Vv
\%
\%
\%
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FCC RADIO TEST REPORT

Report No. : FR470109G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13390 52.61 -21.39 74 34.35 40.16 21.23 43.13 200 332 P H
13390 42.07 -11.93 54 23.81 40.16 21.23 | 43.13 | 200 | 332 A | H
20085 46.13 -27.87 74 46.66 38 16.47 55 150 157 P H
20085 32.43 -21.57 54 32.96 38 16.47 55 150 157 A H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 149 13390 53.07 -20.93 74 34.81 40.16 21.23 43.13 400 327 P \%
6695MHz 13390 42.09 |-11.91 54 23.83 | 40.16 | 21.23 | 43.13 | 400 | 327 | A |V
20085 37.03 |-36.97 74 37.56 38 16.47 55 - - \Y
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
13710 51.89 |-36.31 88.2 34.08 | 39.79 21.5 | 43.48 - - P | H
20565 47.8 -26.2 74 47.84 3811 | 16.82 | 54.97 | 150 | 76 P
20565 36.06 | -17.94 54 36.1 38.11 | 16.82 | 54.97 | 150 | 76 A
802.11ax
HE20 Full
CH 181 13710 51.81 |-36.39 88.2 34 39.79 21.5 | 43.48 . . P
6855MHz 20565 4591 |-28.09 74 45.95 38.11 | 16.82 | 54.97 | 150 74
20565 33.08 |-20.92 54 33.12 38.11 | 16.82 | 54.97 | 150 | 74 A

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C30 of C40
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FCC RADIO TEST REPORT

Report No. : FR470109G

Band 7 - 6525~6875MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)
13130 52.21 -35.99 88.2 34.44 39.76 21.01 43 - - P H
19695 37.15 -36.85 74 37.91 38.1 16.2 55.06 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 123 13130 51.8 -36.4 88.2 34.03 39.76 21.01 43 - - P \%
6565MHz 19695 37.04 | -36.96 74 37.8 38.1 16.2 | 55.06 - - P |V
\%
\%
Vv
\%
Vv
\%
Vv
\%
\%
\%
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Report No. : FR470109G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13370 51.99 -22.01 74 33.81 40.08 21.22 43.12 147 184 P H
13370 43.65 -10.35 54 25.47 40.08 21.22 43.12 147 184 A H
20055 37.49 -36.51 74 38.04 38 16.45 55 - - P H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 147 13370 52.7 -21.3 74 34.52 40.08 21.22 43.12 344 48 P \%
6685MHz 13370 43.42 | -10.58 54 2524 | 4008 | 21.22 | 4312 | 344 | 48 | A |V
20055 38.07 -35.93 74 38.62 38 16.45 55 - - \Y
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |[(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
13690 51.79 -36.41 88.2 33.93 39.83 21.49 43.46 - - P H
20535 45.01 -28.99 74 45.09 38.11 16.8 54.99 150 152 P
20535 33.69 -20.31 54 33.77 38.11 16.8 54.99 150 152 A
802.11ax
HE40 Full
CH 179 13690 51.88 -36.32 88.2 34.02 39.83 21.49 | 43.46 - - P
6845MHz 20535 44.3 -29.7 74 44.38 38.11 16.8 | 54.99 | 150 | 93
20535 32.13 -21.87 54 32.21 38.11 16.8 54.99 150 93 A

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C33 of C40
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FCC RADIO TEST REPORT

Report No. : FR470109G

Band 7 - 6525~6875MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)/(H/V)
13250 51.74 |-22.26 74 33.84 39.85 21.11 | 43.06 | 105 24 P | H
13250 43.21 -10.79 54 2531 39.85 21.11 43.06 105 24 A H
19875 45.73 -28.27 74 46.48 37.95 16.33 55.03 150 82 P H
19875 34.39 -19.61 54 35.14 37.95 16.33 55.03 150 82 A H
H
H
H
H
H
H
802.11ax H
HE8O0 Full H
CH 135 13250 51.5 -22.5 74 33.6 39.85 21.11 | 43.06 | 400 48 P |V
6625MHz 13250 43.14 -10.86 54 25.24 39.85 21.11 43.06 400 48 A \
19875 37.71 -36.29 74 38.46 37.95 16.33 | 55.03 - - P \%
\%
\Y,
\%
\Y,
\Y
\Y,
\%
\Y
\%
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Report No. : FR470109G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13410 53 -35.2 88.2 34.71 40.19 21.25 43.15 - - P H
20115 37.44 -36.56 74 37.95 38 16.49 55 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 151 13410 52.33 -35.87 88.2 34.04 40.19 21.25 43.15 - - P \%
6705MHz 20115 44,05 | -29.95 74 44.56 38 16.49 55 150 | 166 Y
20115 32.61 |-21.39 54 33.12 38 16.49 55 150 | 166 A |V
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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Report No. : FR470109G

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
13570 51.98 -36.22 88.2 33.78 40.1 21.39 43.29 - - P H
20355 35.41 -38.59 74 35.56 38.18 16.67 55 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 167 13570 51.9 -36.3 88.2 33.7 40.1 21.39 43.29 - - P \%
6785MHz 20355 36.88 | -37.12 74 37.03 | 38.18 | 16.67 55 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
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Band 7 - 6525~6875MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(HV)
13330 51.67 |-22.33 74 3367 | 3992 | 2118 | 431 | 154 | 134 | P | H
13330 43.34 | -10.66 54 2534 | 3992 | 2118 | 431 | 154 | 134 | A | H
19995 35.75 |-38.25 74 36.34 38 16.41 55 - - P | H
H
H
H
H
H
H
H
802.11ax H
HE160 Full H
CH 143 13330 51.43 |-22.57 74 3343 | 3992 | 2118 | 43.1 | 347 | 48 P |V
6665MHz 13330 43.3 -10.7 54 25.3 39.92 | 21.18 | 43.1 | 347 48 A |V
19995 36 -38 74 36.59 38 16.41 55 - - P |V
\Y
Y,
\Y
Y,
\Y
Y,
\Y
Y
\Y

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number 1 C37 of C40
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FCC RADIO TEST REPORT

Report No. : FR470109G

Emission below 1GHz

WIFI 802.11ax HE160 Partial 996 Full (LF @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|P/A) (H/V)
41.39 29.15 -10.85 40 44.36 18.92 1.46 35.59 - - P H
58.22 23.05 -16.95 40 44.57 12.39 1.65 35.56 - - P H
192.52 24.18 -19.32 43.5 41.85 14.91 2.76 35.34 - - P H
208.8 29.42 -14.08 43.5 46.58 15.29 2.85 35.3 - - P H
762.4 34.52 -11.48 46 34.8 28.25 5.09 33.62 - - P H
948.8 36 -10 46 32.64 30.74 5.6 32.98 - - P H
H
H
H
H

802.11ax
H

HE160
H

Partial
33.91 32.03 -7.97 40 43.3 23.03 1.28 35.58 - - P \Y,

996/67
LE 58.39 32.02 -7.98 40 53.56 12.37 1.65 3556 | 100 | 211 | Q Y,
194.05 29.55 -13.95 43.5 47.18 14.93 2.77 35.33 - - P \Y,
212 31.35 -12.15 43.5 48.48 15.3 2.87 35.3 - - P \Y,
556.8 29.8 -16.2 46 33.64 26.15 4.39 34.38 - - P Y,
956.8 36.06 -9.94 46 32.42 30.98 5.61 32.95 - - P \Y,
Y,
\Y,
Y,
\%
\Y,
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-0868 Page Number 1 C39 of C40
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR470109G

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11a 5925 55.45 | -32.75 882 | 5451 | 3222 | 458 | 3586 103 | 308 @ P | H
CHO01
5955MHz 5925 43.54 -24.66 68.2 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 5925MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 88.2(dBuV/m)
= -32.75(dB)
For Average Limit @ 5925MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54(dBpV/m)
2. Margin (dB) = Level(dBuyV/m) — Limit Line(dBuV/m)
= 43.54 (dBuV/m) — 68.2(dBuV/m)
= -24.66(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-0868 Page Number : C40 of C40
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Appendix D. Radiated Spurious Emission Plots

Test Engineer :

Temperature : 19.2~21.6°C
John Chuang, David Dai, and Sam Chou

Relative Humidity : 65.5~70.3%

Band 5 - 5925~6425MHz
WIFI 802.11a (Band Edge @ 3m)

) By Date: 20240004 2 Date: 20240900
130 1300
1209 1200
10 10
100 100
%0 J a0 peakunse
w00 wd -] —H
700 700
I I
a0l o0q)
i ‘,,J bt
509 A Bl At s00) e I
100 e
200 300
200 200)
100 100
7 e ED 5500 ET £ Eoa o0 F000. e 000, £ oo Ta0
roquency (i) roquency (M)
Site :03CH20-HY Site. 03CH20-HY
Condition : PEAK_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition PEAK(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL
Peak  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) By Date: 20240004 - Date: 20240004
130 1300
1200 1200
1og 1o
1000 YAvAY 1000
500 s0q)
a00) s0q)
09 / nd suson e
]
~ L |t | B e
50 s s0q] j
S — ERVY, S—
soof 400
e B
300 300 e
200 200)
100 100
2 w50 ED 590 ET £ S0 s o0 7000, D 000, Sa00. oo 720
requency (M) Froquoncy M)
site £03CH20-HY sire £03CH20-HY
Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition : AV6(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL
AVg : RBW-1000.000KHz VBW:0.010KHz SWT:Auto  REW-1000.000KHz VBW:0010KHz SWT:Auto
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WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11a CHO1 5955MHz

1+2 Vertical Fundamental

1 (@BuVim) Date: 2024.09.04

o

o I el o . —

ovel (dBuVim) Date: 2024.00.04

700

" Wwww - MMJ

o]
509 " 50
= e
WWWM

400 A0 Rttt

309 00

200 200

109 100

25 2 570, 5850, ED %, 0%, 5965 000 2000, 3000 000, 5000, 000 7200
Frequency (Wiz) Frequency (Miz)
+03CH20-HY 03CH20-HY

Condition +PEAK_BE(UNIT)_6E 3m 9120D_02360_231030 VERTICAL Condition +PEAK(UNIT)_6E 3m 9120D_02360_231030 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A (@BuVim) Date: 20240904 ovel (dBuVim)

70.0| 70.0| = == — AVG(UNI)_GE
d —/ e A S

b o —
‘”—4——’,_”_,_,/ 40.0|

30.0( Jﬂvﬂm«mﬁ

Site :03CH20-HY Site. :03CH20-HY

Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_231030 VERTICAL Condition : AV6(UNIT)_6E 3m 9120D_02360_231030 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

Avg.
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Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO1 5955MHz

1+2 Horizontal Fundamental

1 (@Buvim) Date: 2024.09.04

- oo 20240804
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209
5
o0 ; e
500 RS Y Y 504 —
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200
% W E E o 7o 7
Freauency iz recuency k)
Site :03CH20-HY Site 1 03CH20-HY
Condition : PEAK_BE(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1509
1009 o
] A
700 700 AVG(UNI) 6E
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g
30.0 00V T
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100 100]
25 5650, 5870, 5890, 5910, 5930, 5950, 5965 000 2000, 3000 4000, 5000. 5000, 7
Frequency (MHz) Frequency (MH2)
Site £ 03CH20-HY Site 03CH20-HY
Condition + AV6_BE(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL Condition AV6(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

Avg.
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WIFI Band 5 5925~6425MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CHO1 5955MHz
1+2 Vertical Fundamental
oo N - T
90.0 90.0| PEAK(UNU).|6E
w T T I
100 : 700 LMM
«d
509 . * LMW 500) MWWMWW/«J
109 00l e
s
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e e oS
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Peak
—— e i R
e M
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d
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TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D4 of D47



samonias. FCC RADIO TEST REPORT Report No. : FR470109G

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/53 CHO1 5955MHz

1+2 Horizontal Fundamental
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: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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Condition + AV6_BE(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL Condition AV6(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL

+ RBW:1000.000KHz VBW:0.110KHz SWT:Auto RBW:1000.000KHz VBW:0.110KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D5 of D47



samonias. FCC RADIO TEST REPORT Report No. : FR470109G

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/53 CHO1 5955MHz

1+2 Vertical Fundamental

1 gBuvim) oot 20240004 — vate 2024.0004
1304 1204
1200 1204
100 /”w'\ 0|
90.0 90.0( PEAK(UNI). 6E

: TN ] i ——
700 704
600 ‘M!M\ 60
mw«wwwwmww 500] et

Ryl
by
208
s A o0 o5
- Froqancy e
:03CH20-HY 03CH20-HY
Condtion 1 PEAK_BE(UNIT)_6E 3n 51200_02360_231030 VERTICAL Condition PEAK(UNIT)_6E 3m 9120,_02360_231030 VERTICAL
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+ RBW:1000.000KHz VBW:0.110KHz SWT:Auto +RBW:1000.000KHz VBW:0.110KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D6 of D47



samonias. FCC RADIO TEST REPORT Report No. : FR470109G

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO3 5965MHz

1+2 Horizontal Fundamental
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Condition + AV6_BE(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL Condition AV6(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB. F C C

RADIO TEST REPORT

Report No.

: FR470109G

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 5965MHz

1+2

Vertical

Fundamental

A (@BuVim) Date: 2024.09.04

Avg.
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+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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of D47



samonias. FCC RADIO TEST REPORT Report No. : FR470109G

Band 5 5925~6425MHz

WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 242/61 CHO3 5965MHz

1+2

Horizontal Fundamental
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Condition : PEAK_BE(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition AV6(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR470109G

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE40 Partial 242/61 CHO3 5965MHz

1+2 Vertical Fundamental
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Condition + AV6_BE(UNIT)_6E 3m 9120>_02360_231030 VERTICAL Condition + AV6(UNIT)_6E 3m 9120D_02360_231030 VERTICAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D10 of D47
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR470109G

Band 5 5925~6425MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m
ANT 802.11ax HE80 Full CHO7 5985MHz
1+2 Horizontal Fundamental
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR470109G

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE8O Full CHO7 5985MHz

1+2

Vertical

Fundamental

Avg.
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Peak
1 oBuvim) Dat: 2024.00.04 p—— Dat: 2024.00.04
1304 1204
1200 1204
ol 1o
100 - 100
90,0/ N AV Ay NS \/\/\/\ 00|
w0l s0d
000 ) 70.0| - — — l AVG(UNI)_GE
o e B e I e
B — s0d y
40.0| 40| _’_/q//v
30.0| 30,0} Wwﬂ
200 204
10d 10d
T R T Ty w20 5ot Todo. £ C T
reauency iz -
Site :03CH20-HY Site. :03CH20-HY
Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_231030 VERTICAL Condition : AV6(UNIT)_6E 3m 9120D_02360_231030 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D12 of D47



samonias. FCC RADIO TEST REPORT Report No. : FR470109G

Band 5 5925~6425MHz
WIFI 802.11ax HESO Partial 484 (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE8O Partial 484/65 CHO7 5985MHz

1+2 Horizontal Fundamental
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Condition : PEAK_BE(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition AV6(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR470109G

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE8O Partial 484/65 CHO7 5985MHz

1+2 Vertical Fundamental

1 @BuVim) Date: 2024.09.05 ovel (dBuVim) Date: 2024.00.05
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Condition + AV6_BE(UNIT)_6E 3m 9120>_02360_231030 VERTICAL Condition + AV6(UNIT)_6E 3m 9120D_02360_231030 VERTICAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868 Page Number : D14 of D47
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR470109G

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m
ANT 802.11ax HE160 Full CH15 6025MHz
1+2 Horizontal Fundamental
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Condition : PEAK_BE(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition AV6(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL
AWACO0000Ks VOWOICKs i SN At AWI000000R 5 VOWORIONs 2 SWT:Acr
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR470109G

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE160 Full CH15 6025MHz

1+2 Vertical Fundamental

A (@BuVim) Date: 2024.09.05 ovel (dBuVim)
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Condition + PEAK_BE(UNII)_6E 3m 9120b_02360_231030 VERTICAL Condition + PEAK(UNII)_6E 3m 9120b_02360_231030 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak
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Site +03CH20-HY Site $03CH20-HY
Condition + AV6_BE(UNIT)_6E 3m 9120>_02360_231030 VERTICAL Condition + AV6(UNIT)_6E 3m 9120D_02360_231030 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Repo

rt No. : FR470109G

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE160 Partial 996/67 CH15 6025MHz

1+2

Horizontal

Fundamental

Avg.
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Condition : PEAK_BE(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition AV6(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL

RBW:1000.000KHz VBW:1500KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D17 of D47



samonias. FCC RADIO TEST REPORT Report No. : FR470109G

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE160 Partial 996/67 CH15 6025MHz

1+2 Vertical Fundamental

A (@BuVim)

Date: 2024.09.05

ovel (dBuVim) Date: 2024.00.05
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Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_231030 VERTICAL Condition : AV6(UNIT)_6E 3m 9120D_02360_231030 VERTICAL
: RBW:1000.000KHz VBW:1.500KHz SWT:Auto

+ RBW:1000.000KHz VBW:1500KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D18 of D47
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR470109G

Band 5 - 5925~6425MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11a CHO1 5955MHz
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Horizontal Vertical
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Appendix E. Duty

Cycle Plots
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